V2

BUILD INSTRUCTIONS



To complete your FURI build, you will need the following items:

Description Of product

Quantity

Front Wheels

2

Front Tires

Rear wheels

Rear Tires

Micro Servo and Micro Servo Horn

Transmitter

Receiver

Electronic Speed Control

Motor

Pinion Gear

Spur Gear

Body and Paint

Shock Oil Of Choice

Diff Oil Of Choice

Slipper Eliminator

[NE RGN RN TSN ) Y RN Y ) PN I K NO) K Y N}



https://www.fivestarhobbies.com/collections/breakout-optional-upgrades

BAG 1
Part Number Description Qry
91776 Front hubs and outer hinge pin spacer 1
91682 Front Axle (pair) 1
91402 Caster Block Hat Bushings 1
61394A Left front caster block with FBM 1
61395A Right front caster block with FBM 1
91047 6mm ballstud 2
61401 Short body post holder (pair) 1
61702 Short body post (pair) 1
5x10x4 RC Speed Secrets Front Axle Bearing 4
3x6 BH Axles 2
3x12 BH Caster Block to Steering Block and body post holder to caster block 6

INSTALL TWO 5X10X4 BEARINGS INTO EACH FRONT HUB. INSTALL THE FRONT AXLE INTO THE FRONT HUB AND USE (1) M3X6 BH SCREW
TO HOLD THE AXLE IN THE HUB AND REPEAT FOR THE OTHER AXLE AND HUB. INSTALL THE CASTER HAT BUSHINGS INTO THE TOP AND
BOTTOM OF THE CASTER BLOCK AND USE (2) M3X12MM BH SCREWS TO HOLD IT IN PLACE FOR BOTH THE LEFT AND RIGHT SIDE. INSTALL
A BALLSTUD INTO EACH CASTER BLOCK FOR THE CAMBER LINK. USING THE 3X12 BH, ATTACH THE BODY POST HOLDER TO THE CASTER
BLOCK. INSERT BODY POST INTO HOLDER AND TIGHTEN SET SCREWS.

BAG 2
Part Number Description Qry
TBTI-0318 3mm x 18mm Turnbuckle 2
TBTI-0326 3mm x 26mm Turnbuckle 2
91722 Ball cups 8

INSTALL BALL CUPS ONTO EACH END OF TURNBUCKLES AND SET ASIDE FOR LATER.




BAG 3
Part Number Description Qry
61361 Zero Degree Aluminum Caster Block (pair) 1
61404 FURI v2 chassis 1
91670 Inner / Outer Hinge Pin Set (4) 1
91776 Spacers from Caster Block set 2
61318 Hingepin Stopper 4
61357 Delrin FURI front arm set (pair) 1
3x6 BH Used for Hingepin Stopper 4
3x8 FH These will mount the caster blocks to the chassis 4

USING THE 3X8 FH SCREWS, ATTACH THE CASTER BLOCKS TO THE CHASSIS IN THE STANDARD POSTION (MIDDLE HOLES). THEN ATTACH
THE FRONT ARMS TO THE CASTER BLOCKS USING THE TWO LONG HINGEPINS. TO KEEP THE HINGEPINS IN PLACE, USE (1) 3X8 BH AND
ONE HINGEPIN STOPPER ON EACH HINGEPIN OF EACH ARM. NEXT, USE THE TWO SHORT HINGEPINS TO INSTALL THE FRONT CASTER
BLOCK ASSEMBLIES ONTO THE OUTSIDE OF EACH ARM. USE ONE SPACER FROM THE 91776 AND PLACE IT BEHIND EACH CASTER
ASSEMBLY TO SPACE THE WHEEL FURTHER FORWARD. USE (1) HINGEPIN STOPPER AND (1) 3X8 BH TO KEEP EACH HINGEPIN IN PLACE.




BAG 4

Part Number Description Qry
61407 FURI front Shock tower (standard width) 1
3x8 BH Used to mount the shock tower to the caster blocks 4
91050 12mm ball stud 2

6mm sapcer Spacer 2
M3 Lock Nut Used on 12mm ball stud 2
61355 Delrin servo mount - Left 1
61356 Delrin servo mount - Right 1
3x6 FH Used to install servo mounts to chassis 4
91047 6mm ballstud for servos 4

|INSTALL IT ON EACH STEERING HUB.
SERVO HORN FROM WWW.FIVESTARHOBBIES.COM.

INSTALL THE FRONT SHOCK TOWERS ONTO THE CASTER BLOCKS WITH THE 3X8 BH. INSTALL THE 12MM BALLSTUDS WITH THE 6MM
SPACERS AND M3 LOCKNUTS ONTO THE TOWER. USING THE 18MM TURNBUCKLES FROM BAG 2, YOU WILL INSTALL THIS AS YOUR
CAMBER LINK. INSTALL THE 6MM BALL STUD INTO THE STEERING HUB ON BOTH SIDES. USING THE 18MM TURNBUCKLE FROM BAG 2,
NOTE: THE SERVO HORN IS NOT INCLUDED IN THIS KIT. WE RECOMMEND USING THE MHRN3

!
i




BAG 5
Part Number Description Qry
T13A or T13D Transmission case - Aluminum or Delrin 1
91799 Top Shaft 1
91793 Diff Height Insert Set 1
91132 Aluminum Idler Shaft 1
92139 Diff Shims 7
61327 41t Idler 1
2089 Exotek Diff Case 1
TLR232101 22 5.0 Diff 1
5x10x4 Bearing Top Shaft / Idler Shaft Bearings 4
10x15x4 Bearing Diff Outdrive Bearings 2

FIRST, REMOVE THE SCREWS THAT ARE HOLDING THE CASE TOGETHER AND SPLIT THE TRANSMISSION CASE TO INSTALL THE INTERNAL
COMPONENETS. INSTALL THE INTERNALS IN THE EXOTEK 2089 DIFF CASE AND FILL WITH FLUID OF CHOICE. INSTALL THE DIFF HEIGHT
INSERT OF CHOICE INTO THE TRANSMISSION CASE HALVES. INSTALL THE BEARINGS ON THE DIFF, TOP SHAFT, AND IDLER AND SCREW THE
TWO TRANSMISSION CASE HALVES TOGETEHER TO CHECK THE SIDE PLAY OF THE DIFF. SPLIT THE TRANSMISSION HALVES AND SHIM THE
DIFF AS NEEDED. ALSO, LUBE THE GEARS WITH YOUR PREFEERRED CHOICE OF LUBE.




BAG 6

Part Number Description Qry
61403 Ballstud delete spacer 1
61409 4mm LCG Motor Plate 1
61235 Wheelie Bar Adjuster Rod Mount 1

3x16 FH Wheelie Bar Adjuster Rod Mount screws 2
3x10 FH Motor plate screws 3

FIRST, PLACE THE 61403 ON THE REAR OF THE TRANSMISSION IN PLACE OF THE BALL STUD MOUNT. USE THE TWO 3X16 BH SCREWS TO

MOUNT THE 61235 CARBON FIBER WHEELIE BAR ADJUSTER ROD MOUNT ON THE REAR OF THE TRANSMISSION. THEN INSTALL THE
MOTOR PLATE AND 3 SCREWS AND SLIDE THE MOTOR PLATE SPACER ONTO THE TOP SHAFT.

-

AT
- I
TTEEaraReN




BAG 7

Part Number Description Qry
61276 Delrin C Block 1
61277 Delrin D Block - 0 Toe Pro / Anti Squat 1
91670 Rear Inner Hinge Pin (Pair) 1
61381 Delrin Rear arms (Pair) 1
61410 4mm Riser Plate 1

3x12 FH Used to mount the D block to the chassis 2
3x20 FH Used to mount the C Block to the chassis 2
.5mm Spacer Printed Hinge Pin Spacer (Pair) 2

PLACE THE 61410 RISER PLATE ON TOP OF THE CHASSIS AND THEN PLACE THE C BOCK ON TOP OF THE RISER. THEN INSTALL THE C BLOCK
WITH THE 3X20MM FH SCREWS. INSTALL HINGE PINS INTO THE C BLOCK AND PUT ONE SPACER ON EACH HINGE PIN. THEN INSTALL THE

REAR ARMS ON THE HINGE PINS AND INSTALL THE D BLOCK AND TIGHTEN TO THE CHASSIS WITH THE 3X12MM FH SCREWS.




BAG 8

Part Number Description Qry
3x25mm FH Front and Middle Transmission Holes in C Block 4
3x35mm FH D Block Transmission Mount Holes 2

USING THE TRANSMISSION THAT YOU ASSEMBLED IN STEP 6, MOUNT THE TRANSMISSION ONTO THE C AN D BLOCK WITH THE 3X25MM

AND 3X35MM FH SCREWS.

—_—
_ S — i v §T T S SR
e

BAG 9

Part Number Description Qry

91857 Rear Hub Set (pair) 1

92179 Rear Hub Insert Set 1

92188 Rear Outer Hinge Pin set (Pair) 1

M3 Lock Nuts For Rear Outer Hinge Pin Set 2

Spacer Outer Hinge Pin Spacer (Pair) 2

10x15x4 Bearing Rear Hub Inner Bearing 2

5x12x4 Bearing Rear Hub Outer Bearing 2

INSTALL THE REAR HUB INSERTS INTO THE REAR HUB. THEN INSTALL THE REAR HUB BEARINGS. NEXT, INSTALL THE REAR HUBS INTO THE
REAR ARMS USING THE OUTER HINGE PINS, SPACERS, AND M3 LOCK NUTS. USE ONE SPACER ON EACH SIDE OF THE HUB.




BAG 10

Part Number Description Qry
91047 6mm ballstud 2
61396A Left rear FBM hub adapter 1
61397A Right rear FBM hub adapter 1
61402 Aluminum tall body post holders (pair) 1
61070 Tall body posts (pair) 1

2mm spacer Spacers for 6mm ballstuds 2
3x8 BH Used to attach the body post holders to the FBM 2

3x12mm BH FBM Hub Adapter Screw 4

RUN THE M3X25MM SCREW THROUGH THE EAR ON THE REAR HUB, INTO THE HUB LINK MOUNT AND THEN THROUGH THE FBM HUB
ADAPTER AND TIGHTEN WITH LOCKNUT. INSTALL THE BALL STUD INTO THE MOUNT ON THE HUB WITH A 2MM SPACER. THEN INSTALL
THE BODY POST HOLDER WITH THE 3X8 BH SCREWS. INSERT BODY POSTS INTO HOLDERS AND TIGHTEN WITH SET SCREWS.

1
.
- P
L R S A
A ... S . U
— .o
BAG 11
Part Number Description Qry

TBTI-0344 3x44mm Turnbuckle (Pair) 1
91722 Ball Cup 4

INSTALL ONE BALL CUP ON EACH END OF THE TURNBUCKLES AND SET ASIDE FOR LATER.




BAG 12
Part Number Description Qry
91859 CVA Axle Set (Pair) 1
91438 CVA Rebuild Kit 1
91439 65mm CVA Bone Set (Pair) 1
91610 7mm Hex Set 1

USING THE AXLE SET, REBUILD KIT AND BONE SET, ASSEMBLE THE PARTS TO CREATE TWO COMPLETE CVA BONE DRIVE AXLES. THEN
INSTALL EACH ONE INTO A REAR HUB AND INSTALL THE 7MM HEX ON THE OUTSIDE OF IT. LAST, INSTALL THE DRIVE AXLE INTO THE DIFF

OUTDRIVE.
e -
T e e e T
m
BAG 13
Part Number Description Qry
61393 Rear shock tower 1
61399 3D printed shock tower spacer 1
91048 8mm ballstud 2
3x14 BH Shock Tower Screws 4
M3 Locknut Used for ballstuds 2
USING THE 35MM BH SCREWS, RUN THEM THROUGH THE SHOCK TOWER AND SPACER AND TIGHTEN INTO THE BACK OF THE
TRANSMISSION SHOCK TOWER MOUNT. THEN INSTALL THE 8MM BALLSTUDS INTO THE SHOCK TOWER AND TIGHTEN WITH AN M3

JLOCKNUT ON EACH SIDE AND INSTALL TURNBUCKLES FROM BAG 11 ON EACH SIDE FOR CAMBER ADJUSTMENT.




BAG 14
Part Number Description Qry
61405 FURI SWWB 2.5mm 1
61210 Dragger Tab 1
3x10mm FH Mount the Dragger Tab to the SWWB 4
M3 Lock nut Mount the Dragger Tab to the SWWB 4
3x20mm BH Mount the WB ADJ rod to WB and Mount on Transmission 2
M3 Lock Nut Mount the WB ADJ rod to WB and Mount on Transmission 2
61363 Turnbuckle, rod ends and printed adjsuter 1
TLR244058 Hollow balls for rod ends on 5388A 1
3x12mm FH Mount the Wheelie Bar to the Chassis 3
M3 Lock nut Mount the Wheelie Bar to the Chassis 3

START BY INSTALLING THE DRAGGER TAB ONTO THE WHEELIE BAR WITH THE M3X10MM FH SCREWS AND THE M3 LOCK NUTS. THEN
INSTALL THE WHEELIE BAR ONTO THE CHASSSIS WITH THE M3X10MM FH SCREWS AND M3 LOCK NUTS. INSTALL THE ROD ENDS AND

HOLLOW BALLS ONTO THE ADJUSTER TURNBUCKLE. LAST, INSTALL THE WB ADJUSTER ROD WITH THE M3X20MM BH SCREWS AND M3

LOCK NUTS




BAG 15

Part Number Description Qry
BBG-0050BK 50mm Front Shocks (pair) 1
3x20mm BH Front Shock Lower Bolt 2

6.5mm spacer Front Shock Lower Bolt Spacer 2
3x35mm BH Front Shock Upper Bolt 2
18mm Spacer Front Shock Upper Spacer 2
BBG-0055BK 55mm Rear Shocks (pair) 1
3x18mm BH Rear Shock Lower Bolt 2
3mm Spacer Rear Shock lower bolt spacer 2
3x22mm BH Rear Shock Upper Bolt 2

6.5mm spacer Rear Shock Upper bolt Spacer 2
M3 Locknut Upper bolts for front and rear shocks 4

ALL 4 SHOCKS WILL NEED FLUID INSTALLED. INSTALL THE PILLOW BALLS INTO THE TOP AND BOTTOM OF THE SHOCKS. TO MOUNT THE
FRONT SHOCKS, USE A 3X20 BOLT AND 6.5MM SPACER FOR THE LOWER BOLT. USE A 3X35MM BOLT AND 18MM SPACER AND M3 NUT
FOR THE TOP SHOCK MOUNT. TO MOUNT THE REAR SHOCKS, USE A 3X18MM BOLT ON THE BOTTOM AND A 3X22MM BOLT WITH 6.5MM
SPACER AND M3 NUT ON THE TOP.

O | e y




BAG 16

Part Number Description Qry
61417 FURI v2 front bumper 1

INSTALL FRONT BUMPER BY SNAPPING IT INTO THE CHASSIS SLOTS. WHEN TAPING YOUR BATTERY IN PLACE YOU WILL GO AROUND THE

BUMPER AS WELL TO HELP KEEP IT IN PLACE.

T—
BAG 17
Part Number Description Qry
91150 Wheel nuts 4
61122 Top Shaft spacer 1

USE THE WHEEL NUTS TO SECURE WHEELS ONTO ALL FOUR AXLES. THEN SLIDE THE TOP SHAFT SPACER ONTO THE TRANSMISSION
OUTPUT SHAFT.




BAG 1
Part Number

91776
91682
91402
61394A
61395A
91047
61401
61702
5x10x4
3x6 BH

3x12 BH

BAG 2
Part Number
TBTI-0318
TBTI-0326
91722

BAG 3
Part Number
61361
61404
91670
91776
61318
61357
3x6 BH
3x8 FH

BAG 4

Part Number
61407
3x8 BH
91050

6mm sapcer

M3 Lock Nut
61355
61356
3x6 FH
91047

QTY NEEDED  QTY PICKED

1

ON DR R NR R R R

QTY NEEDED QTY PICKED
2
2
8

QTY NEEDED  QTY PICKED

BADA R BANR PR PR

QTY NEEDED  QTY PICKED
1

A PR ERPNMNMNNMNNPS




BAG 5

BAG 6

BAG 7

BAG 8

BAG9

Part Number
T13A or T13D
91799
91793
91132
92139
61327
2089
TLR232101
5x10x4 Bearing
10x15x4 Bearing

Part Number
61403
61124
61235

3x10 FH
3x10 BH

Part Number
61276
61277
91670
61381
61410

3x12 FH
3x20 FH

.5mm Spacer

Part Number
3x25mm FH
3x35mm FH

Part Number
91857
92179
92188

M3 Lock Nuts
Spacer

10x15x4 Bearing
5x12x4 Bearing

QTY NEEDED QTY PICKED

1

N DR R R NP R R

QTY NEEDED QTY PICKED

N W R R R

QTY NEEDED QTY PICKED
1

N NN PR R R R

QTY NEEDED QTY PICKED
4
2

QTY NEEDED QTY PICKED

N NMNNDN P P




BAG 10
Part Number
91047
61396A
61397A
61402
61070
2mm spacer
3x8 BH
3x12mm BH

BAG 11
Part Number
TBTI-0344
91722

BAG 12
Part Number
91859
91438
91439
91610

BAG 13
Part Number
61393
61399
91048
3x14 BH
M3 Locknut

BAG 14

Part Number

61405

61210
3x10mm FH
M3 Lock nut
3x20mm BH
M3 Lock Nut

61363
TLR244058
3x12mm FH
M3 Lock nut

QTY NEEDED QTY PICKED

2

B NN R R R R

QTY NEEDED QTY PICKED
1
4

QTY NEEDED QTY PICKED
1

1
1
1

QTY NEEDED QTY PICKED
1

N BN B

QTY NEEDED QTY PICKED
1

W WrRrRPRNMNNNDSDPR




BAG 15
Part Number
BBG-0050BK
3x20mm BH
6.5mm spacer
3x35mm BH
18mm Spacer
BBG-0055BK
3x18mm BH
3mm Spacer
3x22mm BH
6.5mm spacer
M3 Locknut

BAG 16
Part Number
61417

BAG 17
Part Number
91150
61122

QTY NEEDED QTY PICKED

1

AP NN DNNEFEPDNDNNMNDN

QTY NEEDED  QTY PICKED
1

QTY NEEDED QTY PICKED
4
1




DRIVER NAME:Devon Young

DATE:3/21/2023

CHASSIS:FURI

FRONT END OF CAR:

RIDE HEIGHT: 15mm

CAMBER: 0

TOE: 0

ARM TYPE: Five Star Delrin

TOWER TYPE: Frank Greer

WHEEL HEX: 4mm

AXLE MATERIAL: Aluminum

STEERING BLOCK: +3

HUB CASTER INSERT: N/A

CASTER BLOCK: 0 degrees

CASTER BLOCK TYPE: Aluminum

Not used

N/A

Center

CAMBER TURNBUCKLE LENGTH:30mm

STEERING TURNBUCKLE LENGTH: 30mm

FRONT SHOCKS:Yeah Racing

SPRINGS:g|p

FLUID: 2k

PISTON:4 Hole

LIMITERS:N/A

STROKE: 12mm

EYELET LENGTH: Stock

CUP: Stock

000 C?%

NOTES:



jbake
Text Box
RIDE HEIGHT:

jbake
Text Box
CAMBER:

jbake
Text Box
TOWER TYPE:

jbake
Text Box
ARM TYPE:

jbake
Text Box
TOE:

jbake
Text Box
WHEEL HEX:

jbake
Text Box
AXLE MATERIAL:

jbake
Text Box
STEERING BLOCK:

jbake
Text Box
HUB CASTER INSERT:

jbake
Text Box
CASTER BLOCK:

jbake
Text Box
CASTER BLOCK TYPE:

jbake
Text Box
FRONT SHOCKS:

jbake
Text Box
SPRINGS:

jbake
Text Box
FLUID:

jbake
Text Box
PISTON:

jbake
Text Box
LIMITERS:

jbake
Text Box
STROKE:

jbake
Text Box
EYELET LENGTH:

jbake
Text Box
CUP:

jbake
Text Box
NOTES:

jbake
Text Box
CAMBER TURNBUCKLE LENGTH:

jbake
Text Box
STEERING TURNBUCKLE LENGTH:


REAR END OF CAR:

RIDE HEIGHT: 20mm

CAMBER: o

C BLOCK: Fivestar Delrin

D BLOCK:1 P/S 1 TOE

TOWER TYPE: Frank Greer

WHEEL HEX:7mm

AXLE MATERIAL: A/E Steel

ARM TYPE: Five Star Delrin

ARM SPACING: 1mm

HUB TYPE: AE

HUB SPACING: 0

CAMBER LINK SPACING: 2mm

OUTER BALL STUD SPACING: 2mm

INNER BALL STUD SPACING: 3mm

REAR SHOCKS: veah Racing 55mm

SPRINGS: glb

FLUID: 2k

PISTON:4 Hole

LIMITERS: N/A

STROKE: 20mm

EYELET LENGTH: Short

CUP: Stock

NOTES:

All aluminum hardware throughout car. RC speed
secrets bearings and rear turnbuckles.



jbake
Text Box
RIDE HEIGHT:

jbake
Text Box
CAMBER:

jbake
Text Box
TOWER TYPE:

jbake
Text Box
D BLOCK:

jbake
Text Box
C BLOCK:

jbake
Text Box
WHEEL HEX:

jbake
Text Box
AXLE MATERIAL:

jbake
Text Box
ARM TYPE:

jbake
Text Box
ARM SPACING:

jbake
Text Box
HUB TYPE:

jbake
Text Box
HUB SPACING:

jbake
Text Box
REAR SHOCKS:

jbake
Text Box
SPRINGS:

jbake
Text Box
FLUID:

jbake
Text Box
PISTON:

jbake
Text Box
LIMITERS:

jbake
Text Box
STROKE:

jbake
Text Box
EYELET LENGTH:

jbake
Text Box
CUP:

jbake
Text Box
NOTES:

jbake
Text Box
OUTER BALL STUD SPACING:

jbake
Text Box
CAMBER LINK SPACING:

jbake
Text Box
INNER BALL STUD SPACING:


TRANSMISSION:

T13A OR T13D: T13A

DIFF CASE: Exotek

DIFF FLUID:20mil

DIFF HEIGHT INSERT: 0/3

SLIPPER ELIMINATOR: R Design

SPUR GEAR:

PINION GEAR:

ESC: R1 D3

MOTOR: Maclan-Nick Bell

BATTERY:smc

TRANSMITTER: Sanwa M17

BODY: c7

BODY BRACES: FS & Caldwell

WING: Caldwell

WEIGHT:

BATTERY, SERVO AND
CASTER BLOCK
LOCATION:

ﬁDﬁ

[
40k

—r— ooo
ooo

QO
wls
[ M

(
(

L4

o 5
O] &
I =

LR
Fe e Yo Yo o

FRONT WHEELS:Voodoo Race

FRONT TIRES: voodoo

REAR WHEELS: Badd

REAR TIRES: voodoo Gold

NOTES:
SMC 10300 Battery 10mm from front of Chassis



jbake
Text Box
T13A OR T13D:

jbake
Text Box
DIFF CASE:

jbake
Text Box
SLIPPER ELIMINATOR:

jbake
Text Box
DIFF HEIGHT INSERT:

jbake
Text Box
DIFF FLUID:

jbake
Text Box
SPUR GEAR:

jbake
Text Box
PINION GEAR:

jbake
Text Box
ESC:

jbake
Text Box
MOTOR:

jbake
Text Box
BODY:

jbake
Text Box
BODY BRACES:

jbake
Text Box
WING:

jbake
Text Box
NOTES:

jbake
Text Box
BATTERY:

jbake
Text Box
TRANSMITTER:

jbake
Text Box
REAR TIRES:

jbake
Text Box
REAR WHEELS:

jbake
Text Box
FRONT TIRES:

jbake
Text Box
FRONT WHEELS:

jbake
Text Box
WEIGHT:


	230423_FURI_v2_Instructions_complete.pdf
	230329_FURI_v2_Instructions_complete
	230324_FURI_v2_Instructions.pdf
	230324_FURI_v2_Instructions.pdf
	FURI Instructions first pages.pdf
	FURI_BUILD_INSTRUCTIONS_kyle.pdf





	v2_FURI_Instructions_230518.pdf
	v2_FURI_Pick List_230518.pdf
	230423_FURI_v2_Instructions_complete
	230329_FURI_v2_Instructions_complete
	230324_FURI_v2_Instructions
	FURI-SET-UP-Devon 3-21-23 NOLA[6128].pdf
	Blank Page


	230324_FURI_v2_Instructions
	230324_FURI_v2_Instructions



	DRIVERNAME: Devon Young
	DATE: 3/21/2023
	CHASSIS: FURI
	BUMP STEER SPACING: 0
	RIDE HEIGHT: 15mm
	TOE: 0
	STEERING PLATE: Not used
	CASTER BLOCK SPACING: Center
	CAMBER TURNBUCKLE LENGTH: 30mm
	NOTES: 
	STEERING STOP SPACING: N/A
	Check Box4: Off
	Check Box5: Yes
	Check Box6: Off
	Check Box8: Off
	ARM TYPE: Five Star Delrin
	WHEEL HEX: 4mm
	AXLE MATERIAL: Aluminum
	STEERING BLOCK: +3
	CASTER INSERT: N/A
	CASTER BLOCK: 0 degrees
	CASTER BLOCK TYPE: Aluminum
	Check Box18: Off
	Check Box19: Yes
	Check Box20: Off
	Check Box21: Off
	Check Box22: Off
	Check Box23: Off
	Check Box24: Off
	Check Box25: Off
	Check Box26: Yes
	Check Box27: Off
	STEERING TBUCKLE LENGTH: 30mm
	FRONT SHOCKS: Yeah Racing
	SPRINGS: 6lb
	FLUID: 2k
	PISTON: 4 Hole
	LIMITERS: N/A
	STROKE: 12mm
	EYELET LENGTH: Stock
	CUP: Stock
	Check Box87: Off
	Check Box88: Off
	Check Box89: Off
	Check Box90: Yes
	Check Box91: Off
	Check Box92: Off
	CAMBER LINK SPACING: 2mm
	IRIDE HEIGHT_2: 20mm
	CAMBER: 0
	IC BLOCK: Fivestar Delrin
	ID BLOCK: 1 P/S 1 TOE
	TOWER TYPE: Frank Greer
	IWHEEL HEX: 7mm
	IAXLE MATERIAL: A/E Steel
	IARM TYPE: Five Star Delrin
	IARM SPACING: 1mm
	IHUB TYPE: AE 
	IHUB SPACING: 0
	INNER BALL STUD SPACING: 3mm
	IREAR SHOCKS: Yeah Racing 55mm
	OUTER BALL STUD SPACING: 2mm
	NOTES_2: All aluminum hardware throughout car. RC speed secrets bearings and rear turnbuckles.
	Check Box37: Yes
	Check Box38: Off
	Check Box39: Off
	Check Box40: Off
	Check Box47: Yes
	Check Box48: Off
	Check Box49: Off
	Check Box50: Off
	Check Box51: Off
	Check Box52: Off
	Check Box53: Off
	Check Box54: Yes
	Check Box93: Off
	Check Box94: Off
	Check Box95: Off
	Check Box96: Off
	Check Box97: Yes
	Check Box98: Off
	Check Box99: Off
	Rear Springs: 6lb
	Rear Fluid: 2k
	Rear Piston: 4 Hole
	Rear Limiters: N/A
	Rear Stroke: 20mm
	Rear Eyelet: Short
	Rear cup: Stock
	IT13A OR T13D:  T13A
	IDIFF CASE: Exotek
	IESC: R1 D3
	BATTERY: SMC
	TRANSMITTER:  Sanwa M17
	IBODY: C7
	WEIGHT: 2180
	IFRONT WHEELS: Voodoo Race
	IFRONT TIRES: Voodoo
	IREAR WHEELS: Badd
	IREAR TIRES: Voodoo Gold
	NOTES_3: SMC 10300 Battery 10mm from front of Chassis
	DIFF FLUID: 20mil
	DIFF HEIGHT INSERT: 0/3
	SLIPPER ELIMINATOR: R Design
	SPUR GEAR: 
	PINION GEAR: 
	MOTOR: Maclan-Nick Bell 
	BODY BRACES:  FS & Caldwell
	WING: Caldwell
	Check Box65: Off
	Check Box66: Yes
	Check Box67: Off
	Check Box68: Off
	Check Box69: Yes
	Check Box70: Off
	Check Box71: Off
	Check Box72: Yes
	Check Box73: Off
	Check Box74: Off
	Check Box75: Yes
	Check Box76: Off
	Check Box78: Yes
	Check Box79: Yes
	Check Box80: Yes
	Check Box81: Off
	Check Box82: Off
	Check Box83: Off
	Check Box84: Off
	Check Box85: Off
	Check Box86: Off


